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We manufacture next-gen building

materials from agri-waste. We add
value to waste and produce high
efficiency and sustainable panels

for built environment
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We also help to tackle the problem )\
of stubble burning and follow

Circular economy model
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Jayadeva Hospital
Bengaluru
April 2021
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@RYWA&& PAF&THTH@NS Batra Hospital , Jalandhar, Punjab
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Batra Hospital
Jalandhar, Punjab
Feb 2021
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AgnbioPanel

Descnption

AgniBioPanel is a engineered Panel made
of annually renewable agn-fiber and a
binding agent.

Raw Matenal

96% Agn fiber ( Bagasse waste)

What makes —_—

AgriBioPanels a

Test Value Product Descnption Test Method
12Zmm AgnbioPanel with Dry-Air
Thermal Conductivity 0.0195 W/m-k Sandiwch of 48 mm ASTM C518
Compression Strength @10% 12mm AagribioPanel with Dry-Air
Deflection 1.74kg/cm?2 Sandiwch of 48 mm ASTM D695

superior, sustainable T

Testing Lab

alternative for e

interiors and g G

furniture? e

Toxicity Index IPIRTI

0.361 IPIRTI

Ammonia 0 IPIRTI
0 IPIRTI

0.024 IPIRTI

Nitrous oxide 0.038 IPIRTI
0 IPIRTI

0.096 IPIRTI

Total Toxicity Index for 7 Gases

0.519 for 100gm Sample.

Formayldhye Content

479

Should be Less then or equal fo 8

The Panel confirms to FTP-1, Formaldehyde Class E-1 of IS 3087-1985




HES HHITHS S Ta oA 7%
Center for Testing And Evaluation of Wood Composites
WA TETEEE I HFEAT UE Wi s
INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE

(W W, wataTey, W U qfed= SETEY 1 TS W)
(Autonomous Body of the Ministry of Environment, Forests & Cimate Change, Gowt. of india)
vz 8§, 2273, I O, IR - 560 022
Past Bag No. 2273, Tumkur Road, Bangalore-560 022
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w1 / General; +91-80-2839 4231/32/33, 3053 4000-4001; %t /Fax: +91-80-3053 4008; a1 /Grams : IPIATI

e-mail : samplecel 8 ipictl.gov.in, Websitas ; hitp:/www.ipirt.gov.in; http//www.bamboocomposies.com
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#INo. IDEIL 0125 Chem 247F 202 1 'Pune Date 23 042021

Table 1: Toxkcity index of . .« board (Eco Board) sample
(Average gas cuncentration of 1 readings)
Concentration of gas

Chmcunteationa considered fatal to man for

S s Poe ',"“ " a 30 minute exposure time value
LM g C, (ppm) | C: (ppem)
r
Carbon monoxide (C0) (« m“‘u“.]m facior 0) 4000 0381
Ammonia (NH,) | 0 [ 750 0.000
7“_;(1!’0!\.(‘- chlomde (HC1) | 0 i SO0 | 7!1-)({;
Sulphur dioxide (507) | 0.1 400 [ 0.034
Nitrous axide (NOy) « (mcm‘;nl tactor ) 250 ;. 0.0
Hydrogen cyanide (HC N | 0 i 150 | 0.000
Hydrogen flvonde (HF) gl | 0l | 100 | 0.096
| TOTAL TOXICITY INDEX|
8519

for 7 gases listed above for
100 gms sumple

Result: The taxicity index of the material for 7 gases enlisted by client is found to be

1519 for 100 gm sample.

OBSERVATIONS: During the test period or burn time foe 120 seconds, it was observed that
the flame spread was very I;m and o fumes were observed. Within 120 seconds the flame on
the sample also arrented. No burning obscrved in the somple beyond 120 seconds, Charring of
the sample with complete ash fonmation was noticed Dripping of material or crratic burning

was not observed. The entire omass was charred during the fest duration

TOXICITY INDEX:

Note: The test report is relevant to be sample received for testing, \.
\

Toxicity index

99, Badll Industnal Area,
Phase-2, New Delnl 110042
Ph [ 491 11 45491400
E-mall : mail{dsigmatest.org

TEST & RESEARCH CENTRE web  : www.sigmatest,org

<

TESTING OF FOOD | WATER | CHEMICALS | PETROLEUM PRODUCTS | BUILDING MATERIAL | ENVIRONMENT

TEST CERTIFICATE

) (This cortificate is not valld withaut a hologram).
’§mp|e Wood Preiaminated 18mm HOUMR Pa Panel

Report No. : 21003798

Page /L

Samplc Description :Wood thmlfiand 18mm HOUMR Panel

' Customer Ref - Nil Report Issue Date: 12/02/2021

Customer Name & Address : Job Code |STRC/21003798
Strawcture Eco Pvt. Ltd. Sample Received On | 01/02/2021
52, Hari Om Nagaer Colony, Phase-2, Civil Lines, Date of Testi 01/02/2021-12/02/2021
Bichhiya, Gorakhpur, Uttar Pradesh - 2730601 Sample Q‘u?n?ity & Pcs,
S. No. | Test Parameters | Test Result Test Method
1. |Tensile Strength Perpendicular to 337 IS: 2380 (P-5) 1977
ce. (kglem®)
2, | Thickness Swelling After 2 hr, (%) 8.5 15: 2360 (P-17)1977
3. |Crack Resistance - No Defects Such as ¢ 998
Cracking, Tearing or
Delamination has found

wsaes  End of Report *++es

Pesse shre your e

TEST & RESEARCH CENTRE
TESTING OF FOOD | WATER | CHEMICALS | PETROLEUM PRODUCTS | BUILDING MATERIAL | ENVIRONMENT

99, Badll Industrial Ares,
Phase-2, New Delhi 110042

webd

: 91 11 45451400
: mall@sigmatest.org
I Www. sigmatest org

e

TEST CERTIFICATE

: - (This certificate i not valld without a hologram) :
Sunple Wood Raw 18mm HDUMR Panels m:zmiﬁﬁm—'
‘Sampie iption :Wood Raw m Panels 3 7
Customer Ref - Nil© Report Issue Date: 23/02/2021
Customer Name & Address : Job Code STRC/21003797 -]
Strawcture Eco Pvt. Ltd. , _ {Sample Received On _ |01/02/2021
52, Harl Om Nagar Colony, Phase-2, Civil Lines,  [Date of Testing ouoznmo‘ﬁ“—‘
Bichhiya, Gorakhpur, Uttar Pradesh - 273001 Sample Quantity \
Sample Condition: %ckw mny
_S. No. |Test Parameters Test Result | Test Method
1. D kg/m') 733 15; 2380 (P-3) 1977
Variation e mmm- % 5.0 =
__2._|Moisture Content, (%) .8 s 2380 - 1977
Va&'ionfmnmnnmgt\m % No variation - 1
3. |Water Absorption. (% ) = IS. 2380 (P-1 (Me) 1977
o) After 2 h s0aki 15.8 =
b 24 h soaki 43.0 =
4. |Modulus of Rupture, (N/mm?) . 3 — 15:2380 (P-4) 1977
v 17.82 <
: nimum in ] 16,70 - ‘
5. |Modulys of , AN/mm?) - ~15: 2300 (P-4) 1977 i
Avi 1508 .
Minimum Individual 1407 -
6. [Internal Bond, (N/mm’) - 15: 2380 (P-5) 1977
A 135 .
Minimum individual 1.12 ~
L [Int A . () After Cyclic = 1572380 (P-5) 1977 & 15: 2380|
I Test (P-19) 1977
Average 0.77 s
Individual 0.74 =
8. |Intemal Bond, (N/mm?), (B) After - 15) 1977 & 15: 2380
accelerated water resistance test {P-20) 1977
Average 0.60 5
individual 0.59 =
5. |Screw Withdrawal Strength, (N) - 15: 2380 (P-14) 1977
{a) Face 1212 -
. *\\c.-'mmum
Puise ey it
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TEST & RESEARCH CENTRE
TESTING OF FOOD | WATER | CHEMICALS | PETROLEUM PRODUCTS | BUILDING MATERIAL | ENVIRONMENT

99, Badil Industrial Area,

Phase-2, New Deihl 110042

Ph.  : +91 11 49491400 iy,
E-mall : mall@sigmatest.org -
web I www.sigmatest. org

TEST CERTIFICATE

(This certificate is not valid without a hologram).

'ood Raw 18mm HDUMR Panels
- “Wood Raw 18mm HDLUMR Panels , 3
Customer Ref - Nil Report Issue Date: 23/02/2021
S. No. | Test Parameters Test Result Test ma
. - v 750
10. %mwa‘f Stabliity Test, (%) 0.11 1S: 2380 ;Mq 1977 ]

weess  End of Report *sees
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TEST & RESEARCH CENTRE

99, Badll Industrial Area,
Phase-2, New Delhl 110042
Ph, . 491 11 49491400
E-malil
web

. mall@sigmatest.org
www.sigmatest.org

|G OF FOOD | WATER | CHEMICALS | PETROLEUM PRODUCTS | BUILDING MATERIAL | ENVIRONMEN

TEST CERTIFICATE

{This certificate is not valld without a hologram)

|

Sample: High Density Moisture Resistant Biopanel 25 mm Thick

Sample Description: High Density Moisture Resistant Biopanel 25

Ref: No.:
Issued To: STRAWCTURE ECO PVT. LTD.
52, Hari Om Nagar Colony,
Phase-2, Civil Lings, Bichhiya,
Gorakhpur, Uttar Pradesh-273001.

Client: SELCO FOUNDATION, 690, 15™ Cross, 2* Phase, J.P.Nagar, Bangalore-560078.

Nil

mm Thick

Report No: 21004289

Report Issue Date: 13/05/2021

Job Code: STRC/21004289

Date of tésting: 26/04/2021-13/05/2021
Sample Received On: 26/04/202)
Sample Qty.: 12 Pes,

Page | of 3

S.No. |

1S3l

341VOI411d3D

Test Parameter(s) Resuit | Test- Method
A Fire Resistance Properties
S — 1
- = IN4102-1 & DIN |
3% :
A Fire Rating Clas 4102-16
A2, Flammability Test - UL %
L A2l ['Classification 94HB I 94V-0 -
"9 % : : | Do not start to burn
A22 Rate of Burning, (inch/min) 0.09 J withins 10 iackuty. .-
A3, Fire Proof Combustibility Property AS 1530.1-1994
B. | Phvsical Properties
) 1S5:2542
Bl. ing Load, -
Breaking Load, (MPa) (Part-2/Sec-4)-1981
Bl.1 Transyerse 3730 -
Bl1.2 I Longitudinal SRt -
i KELVN LABS &4

Test Method: DIN 4102-1 & DIN 4102-16

Testing Period: 26.04.2021 (o 13052021

Temperatuce Conditions: Dry the sample ot 1050 ror s nours,

RATING

(AN 50 90912915 CERTSIED LABORATORY) -
AN ISOAEC-17025:2017 [NABL) ACCREDITED LABORATORY
Comnstiy Bukdng. Pod. No S8 Roat Ha 12 Ground Foor, TSIC Taah Pask, DA Nactiaraes, Myderstad-S00078, Tetergana
Email - ketvtabaPomal com www bedenilabs cum

TEST REPORY

Dimensions of the S Jasmm'* Somm®23em sl-b;‘:.::-nl Tndustries L3, ‘qml ::— T;:o”‘;*l: e
Mass per umit Aren: l‘l.nlkg'm" ﬁ:ﬁﬂ?ww" .

g5 Vertieal [ “Horirontal g o
ki Truil 1 Trail 2 Trall Trail | Trait2 | Teild Wark Ovder Na Nil B

Tnitiom Tite, () 5528 5498 5635 62.34 61 621 [Vests required Compramsinn Suwngsh snd Theons! Candueshity
Tk bt | 2rs | 208 B Toa '_::" I ' u: E e o ARt O

i n 20, {mm) . y > ot | p IDwto of roccipt uf samples 12082020

Fire ceased afier, (3) 620 | deis | aes TETS 7% |-oTs - onge e, ahprior W i

Reseitz The Fire Devignanon sy per DINATGR-1 s ClassB1 (Self-Extinguishable).
A2, Tt Reguired: Desrmination of Flassability Test,
Test Method; UL 94

Testing Period: 26042021 1o 13052021

Temperature Conditiame: Dy the sample at 105°C for six hows

D & of the Sp

Mass per wnlt Aroa: 19 Fkgpim’

050 ® S0man *25men

!

8. No,

o

l"‘hnmah-luy Test
AL Classification

| A22 Rate of Burning, (inch/min) |

WD

MV

Sanples Condivaw ng Nil
Testing Room Cunditions 2342°C, M4 9% I

JESTRESULTR
S.Ne. Tost Parsuter ‘ Test Muthadd Test Hevult
| Thermal Condastivity ASTM CSIA 0.0195 Wim-a
2 & 5 h G0 10N D) ASTM DoYs 174 Kg/om
Netg

I Samples ceadition of roccipe Foend ok

3 Test Methed As agroad with the custinncr

1 This repoet shall ot be reprodeced excupt o Tull withest e approvel of e laboratury
‘ This ropoet pertaas 10 the sampdes subwmfiod

ooz THERMAL INSULATION

l)a mot start to bum within 10






mailto:strawcturegram@gmail.com
http://www.strawcture.com/

